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TEST SUMMARY

511 FIELD STRENGTH OF FUNDAMENTAL AND HARMONICS
RESULT: Passed

5.1.2 RADIATED EMISSIONS
RESULT: Passed

51.3 99% BANDWIDTH
RESULT: Passed

514 BAND EDGE
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Results

2. Test Sites

2.1 Test Facilities

Accurate Technology Co. Ltd.

F1, Bldg. A, Changyuan New Material Port, Keyuan Rd., Science & Industry Park,
Nanshan District, Shenzhen 518057, China

FCC Registration No.: 752051
Industry Canada Test site No.: 5077A-2

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Klno! of Manufacturer Type S/N Cal_lbrated
Equipment until
Radiated emissions

EMI Test Receiver Rohde & Schwarz ESPI3 101526/003 2012-01-08
Spectrum Analyzer Agilent E7405A MY45115511 | 2012-01-08
Pre-Amplifier Rohde & Schwarz g’fLUHB%“O' 3791 2012-01-08
Loop Antenna Schwarzbeck FMzB1516 1516131 2012-01-08
Bilog Antenna Schwarzbeck VULB9163 9163-323 2012-01-08
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2012-01-08
Horn Antenna Schwarzbeck BBHA9170 9170-359 2012-01-08

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.
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2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined
systems, in accordance with the recommendations of ISO/IEC 17025 are:

Table 2: Measurement Uncertainty

Items Extended Uncertainty
CE Disturbance Voltage (dBuV) U=2.23dB, k=2, 0=95%
RE (9kHz-30MHZ) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
RE (30-1000MH2z) Field strength (dBuV/m) U=4.42dB, k=2, 6=95%
RE (above 1000MHZz) Field strength (dBuV/m) U=4.06dB, k=2, 6=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached in this report and
delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file for
certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co. Ltd. facility located at F1, Bldg. A, Changyuan New Material
Port, Keyuan Rd., Science & Industry Park, Nanshan District, Shenzhen 518057, China is
listed on the US Federal Communications Commission list of facilities approved to perform
measurements.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17022545 001

Seite 7 von 22
Page 7 of 22

3. General Product Information

3.1 Product Function and Intended Use

The EUT is a wireless receiver used together with PIayStation®3, Xbox 360®, Stereo audio
devices and personal computer for domestic use. It contains two antennas, but only one
antenna is used for transmitting at one time. It is receive audio signal from transmitter via

2.4GHz radio frequency.

For more information refer to the Instruction Manual.

3.2 Ratings and System Details

Table 3: Information of EUT

Kind of Equipment:

Rocketfish Wireless Headset Receiver

Type Designation:

RF-GUV1202

FCCID

WP8-UVOWH5Y06018Z

IC:

8632A-UVOWH5Y0

Table 4: Technical Specification of EUT

Technical Specification

Value

Operating Frequency

2403-2477 MHz

Operation Voltage

DC 4.5V (via ALKALINE battery)

Modulation GFSK

RF Output Power 0.19mW (-7.11dBm)

Antenna Type Internal Antenna, Non-User Replaceable
Antenna Gain 2.61dBi

Number of Antenna 2

Number of Channels 75

Channel Separation (MHz) 1MHz
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3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting
1. Low channel
2. Middle channel
3. High channel
B. Receiving
1. Low channel
2. Middle channel
3. High channel
C. Standby
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.
All testing were performed according to the procedures in ANSI C63.4:20009.

Table 5: List of Test Channel

Channel Frequency (MHz)
Low 2403
Middle 2440
High 2477

4.3 Special Accessories and Auxiliary Equipment

None.

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& Im
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

MUDGD

O o o fxr-':i.'-- 3
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Field strength of fundamental and harmonics

RESULT: Passed
Test date : 2011-10-01 to 2011-10-02
Test standard : FCC Part 15.249(a)
Clause A2.9 of RSS-210
Basic standard : ANSI C63.4:2009 and RSS-Gen Issue 3
Limit : FCC Part 15.249(a)
Clause A2.9(a) of RSS-210
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Operation Mode : A
Ambient temperature : 23°C
Relative humidity : 58%
Atmospheric pressure : 101.0 kPa

Refer to following tables for details.
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Table 6: Test results of Field strength of fundamen  tal and harmonics

Field Strength of Fundamental of ANT 1
Frequenc X .
d y Reading Level (dBuVv/m) Limit (dBuV/m) Antenna .
(MHz) N Verdict
Average Peak Average Peak Polarization
2403 87.50 89.79 94 114 Horizontal Pass
88.40 90.32 94 114 Vertical Pass
2440 85.80 87.91 94 114 Horizontal Pass
88.60 90.73 94 114 Vertical Pass
2477 79.90 82.33 94 114 Horizontal Pass
84.50 86.75 94 114 Vertical Pass
Field Strength of Fundamental of ANT 2
Frequency - —
(MHz) Reading Level (dBuV/m) Limit (dBuV/m) Antenna Verdict
Average Peak Average Peak Polarization
2403 78.00 80.11 94 114 Horizontal Pass
75.00 77.05 94 114 Vertical Pass
2440 80.70 82.70 94 114 Horizontal Pass
77.30 79.20 94 114 Vertical Pass
2477 77.70 79.70 94 114 Horizontal Pass
77.20 79.02 94 114 Vertical Pass
Field Strength of Harmonics of ANT 1
Frequency : o
(MHz) Reading Level (dBuV/m) Limit (dBuV/m) Antenna Verdict
Average Peak Average Peak Polarization
4806 50.20 51.97 54 74 Horizontal Pass
51.00 52.79 54 74 Vertical Pass
4880 51.40 52.21 54 74 Horizontal Pass
51.67 53.16 54 74 Vertical Pass
4954 50.40 52.23 54 74 Horizontal Pass
50.80 52.49 54 74 Vertical Pass
Field Strength of Harmonics of ANT 2
Frequency - .
(MHz) Reading Level (dBuVv/m) Limit (dBuV/m) Ant(_ann_a Verdict
Average Peak Average Peak Polarization
4806 37.80 40.62 54 74 Horizontal Pass
39.00 41.95 54 74 Vertical Pass
4880 48.10 50.61 54 74 Horizontal Pass
47.60 49.75 54 74 Vertical Pass
4954 49.40 51.59 54 74 Horizontal Pass
48.10 50.30 54 74 Vertical Pass
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5.1.2 Radiated Emissions

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2011-10-01 to 2011-10-03

FCC Part 15.249(a) & (d), (e)

Clause A2.9 of RSS-210

ANSI C63.4:2009 and RSS-Gen Issue 3
FCC Part 15.249(a) & FCC Part 15.209 (a)
Clause A2.9(a) & (b) of RSS-210

3m Semi-Anechoic Chamber

A, B&C
24°C

48%
101.0 kPa

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup

photos.

The range from 9 kHz to 26 GHz was investigated and carried out on all operation modes,
except for the range shown in the attached appendix no emissions were found. Refer to

attached Appendix 1 for details.
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5.1.3 99% Bandwidth

RESULT: Passed
Date of testing : 2011-09-22

Test standard : RSS-Gen clause 4.6.1
Basic standard : RSS-Gen Issue 3
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 23C

Relative humidity : 53%

Atmospheric pressure : 101.0 kPa

Table 7: Test results of 99% Bandwidth

Channel Chann((a'l/IFHr;a)quency 99% (Iiﬂa;llg)w idth Limit (MHz) Remark
Low Channel 2403 0.624 / ANT 1
Mid Channel 2440 0.642 / ANT 1
High Channel 2477 0.726 / ANT 1
Low Channel 2403 0.630 / ANT 2
Mid Channel 2440 0.648 / ANT 2
High Channel 2477 0.726 / ANT 2
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Test Plots of 99% Bandwidth
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High Channel
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Middle Channel
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5.1.4 Band Edge

RESULT: Passed

Date of testing 2011-10-01

Test standard

Basic standard
Limit

Kind of test site

FCC part 15.249(d)

RSS-210 A2.9(b)

ANSI C63.4:2009 and RSS-Gen Issue 3
FCC part 15.249(d)

RSS-210 A2.9(b)

3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ High
Operation mode : A
Ambient temperature : 24°C
Relative humidity : 48%
Atmospheric pressure : 101 kPa

Table 8: Test results of Band Edge

Field Strength of Band Edge of ANT 1
Fr‘(a&‘;lezr;cy Reading Level (dBuV/m) Limit (dBuV/m) Antenna ,
Average Peak Average Peak Polarization Verdict
2390 29.10 44.10 54 74 Horizontal Pass
29.20 47.60 54 74 Vertical Pass
2483.5 28.70 43.10 54 74 Horizontal Pass
29.80 49.10 54 74 Vertical Pass
Field Strength of Band Edge of ANT 2
F“(emezr;cy Reading Level (dBuV/m) Limit (dBuV/m) Antenna _
Average Peak Average Peak Polarization | /er®Ict
2390 28.90 43.90 54 74 Horizontal Pass
28.80 44.40 54 74 Vertical Pass
2483.5 28.60 44,90 54 74 Horizontal Pass
28.70 46.90 54 74 Vertical Pass

Refer to attached Appendix 1 for details.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17022545 001 Seite 19 von 22

Test Report No. Page 19 of 22

6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Since maximum peak output power of the transmitter is <60/fgn,ymW, i.e.
0.19mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.

The measured peak output power of the transmitter is only 0.19mW. According to RSS-102
Issue 4 March 2010 clause 2.5, from 2.2 GHz up to 3 GHz inclusively and if the output power
(i.e. the higher of the conducted or effective isotropic radiated power (e.i.r.p.) source-based
time-averaged output power) is less than, or equal to 20 mW for General Public Use and 100
mW for Controlled Use, then the transmitters are exempt from routine SAR and RF exposure
evaluations, therefore the EUT is deemed to fulfill the requirement without additional test.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Emissions (below 30MHz)

Photograph 2: Set-up for Radiated Emissions (below 1GHz)
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Photograph 3: Set-up for Radiated Emissions (above 1GHz)
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Test plots of Radiated Emissions, operation mode A
Antenna 1

@

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job Mo pel #5229 Polarization:  Honzontal
Standard. FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/02
Tempd CYHum.(%) 24 C/48% Time: 13:50:19
EUT: Rocketfish VWireless Headset Receiver Engineer Signature:  PEI
Wode: A1 Distance:  3m
i ode| RFE-GUW12072
Manufacturer: ZEN
Mote ANT A

700 dBuW/m

| limit1: —

60

50

40

30

20

10

L i i I : i i [

30,000 40 50 60 70 80 300 400 500 600 70O 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim}| (@B) | HE | em) | @es) | REME
1 184 3159 2338 1599 3037 4340 413 QP

Page 1

hitp /ey atc-lab com
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orodukte 17022545 001
Products Page 2 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6230 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:55:59
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7470] 1187 1620 | 2807 4350 |-1543| QP

Fage: 1

hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6233 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:14:08
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 31684 2211 1599 3810 4350 =540 QaF

Fage: 1

hitpffnnnive atc-lab.com
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6234 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:19:03
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7484] 12 21 1620 | 2841 4350 |-1509] QF

Fage: 1

hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6237 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:36:34
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 3255 2218 1599 3817 4350 -5 33 QaF

Fage: 1

hitpffnnnive atc-lab.com




Appendix 1 A TUVRheinland
=,
orodukte 17022545 001
Products Page 6 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6238 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 1442:13
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7470] 1200 1620 | 2820 4350 |-1530] QP

Fage: 1

hitpffnnnive atc-lab.com
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax +86-0755-2600334986

Science & Industry Park Manshan Shenzhen F R China

Job Mo pei #6153 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011710401

Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:05:53

EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
Mode: A1 Distance:  3m

Waodel: RF-GUW1202
kanufacturer: ZEN

Mote: AMT 1

100.0  dBu¥/m

limit1: —
%0
80
70
o TR S N A A N O
s | S I I
40 e
0 Joibagrpisline® il A S T A S
20.0 ; ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2402882 g7 24 -7 45 8979 11400 |-24 21| peak
2 2402 8582 94 95 -T45 2750 94 00 G0 | AVG
3 4505835 5225 028 571.97 T400 |-22.03| peak
4 4805 835 S04s -0.28 5020 2400 S2E0 | AVG

Page: 1 hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6154 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:16:46
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
100.0  dBuV/m
limit1: —
90
80
70
60
50
40
30
20.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2402 871 ar iy =745 a0 32 11400 |-23 68| peak
2 2402.871 95 85 -7 .45 8840 9400 | -560 | AVG
3 4805952 5307 -0.28 5279 7400 |-21.21| peak
4 4805952 5128 -0.28 51.00 54.00 300 AVG

Fage: 1

hitpffnnnive atc-lab.com
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Science & Industry Park Manshan Shenzhen F R China

Site: 966 chamber

® ACCURATE TECHNOLOGY CO., LTD.
AT c F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax +86-0755-2600334986

Job Mo pei #6157 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:51:23
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model:  RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1
1000 dBuV/m
limit1: —
€0
80
70
60
50
40
20
20.0 ; ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2439887 9527 -7 36 8791 11400 [-26 09| peak
2 2439887 9316 -7.36 85.80 9400 | -820 | AVG
8] 4380.201 5208 013 52.21 7400 |-21.79| peak
4 4380.201 5127 013 51.40 5400 260 AVG

Fage: 1

hitpffnnnive atc-lab.com
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0 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6158 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:02:51
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m

Mote: AMT 1

100.0  dBu¥/m

limit1: —
%0
80
70
1 T U | O S S S S H
U SO AU AU SO | St S SN S S
S SO | AN S | N LS T N LY Ll L P AT L
30 bt W T T
20.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2439914 98 09 -7.36 90,73 11400 |-2327| peak
2 2439914 95 98 =736 2560 94 00 540 | AVG
3 4579734 5303 013 5316 T400 |-20.84| peak
4 4572734 5154 013 5167 2400 S2EAR | AVG

Page: 1 hitpffnnnive atc-lab.com
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Site: 966 chamber

® ACCURATE TECHNOLOGY CO., LTD.
AT c F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax +86-0755-2600334986

Science & Industry Park Manshan Shenzhen F R China

Job Mo pei #6161 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:34:19
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model:  RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1
1000 dBuV/m
limit1: —
€0
80
70
60
50
40 ; . . ‘ My
a0 it | | T
| | | e
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2476864 8370 -7 ar 8233 11400 [-3167| peak
2 2476864 8727 -7.a7 79.90 9400 |-1410| AVG
8] 4954079 5175 043 5223 7400 |-21.77| peak
4 4954.079| 4992 0483 50.40 5400 260 | AVG

Fage: 1

hitpffnnnive atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD.
AT c F1 EBldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen F R China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job Mo pei #6162 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14 44:05
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model:  RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1
1000 dBuV/m
limit1: —
€0
80
70
(5] e ........
BO | ........
4 S ........
30 gt
20.0 ; ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2476878 9412 -7 ar 8675 11400 [-27 25| peak
2 2476.878 9187 -7.a7 84 .50 9400 | -950 | AVG
8] 4953.761 5201 043 5249 7400 |-21.51| peak
4 4953.761 5032 0483 50.80 5400 S320 ] AVG

Fage: 1

hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6341 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 124541
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1

hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6342 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 12:50:02
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
20 ....................................................................................
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Page: 1 hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6345 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:06:52
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1

hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6346 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:12:15
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
20 ....................................................................................
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Page: 1 hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6349 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:29.26
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1

hitpffnnnive atc-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6350 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:34.44
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
Mode: A3 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 1
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

e

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com
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Antenna 2

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job Mo pel #5231

Wode: A1

Manufacturer: ZEN

Standard. FCC Class 15C 3M Radiated
Testitem: Radiation Test

Temp.{ CW¥Hum.(%) 24 C/48%

EUT: R ocketfish Wireless Headset Receiver

Polarization:  Vertical

Date: 2011/10/02
Time: 14:01:18
Engineer Signatu
Distance:  3m

Model RFE-GUW1202

Fower Source: DC 4.5V

re:  PEI

Mote ANT 2

70.0 dBu¥/m

limit1: —

60

50

0

30

20

10

L i i S ) : i i [

30000 40 50 60 70 80 300 400 500 GOO 700 1000.0 MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree

No (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim}| (@B) | HE | em) | @es) | REME
1 202.7440 11.14 16.20 27.34 4350 [-1616] QP

Page 1
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Appendix 1 A TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 20 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6232 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:07:51
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 3120 22 B4 1599 38 63 4350 - 87 QaF

Fage: 1

hitpffnnnive atc-lab.com
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orodukte 17022545 001
Products Page 21 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6235 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:25:13
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 2

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7499] 1177 1620 | 2797 4350 |-1553| QP

Fage: 1

hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 22 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6236 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:31:19
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 9200 22 er 1602 38 69 4350 -1 81 QaF

Fage: 1
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Products Page 23 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6239 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:46:31
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 2

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7482] 1072 1620 | 2692 4350 |-1658] QP

Fage: 1

hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 24 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6240 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:50:18
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 30688 2P A7 1599 3851 4350 -1 99 QaF

Fage: 1

hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 25 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6155 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 132842
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
100.0  dBuV/m
limit1: —
90
80
70
60
50
40
30
20.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2407 858 84 50 =745 7105 11400 |-36 95| peak
2 2402.858| 8245 -7 .45 75.00 9400 |-19.00| AVG
3 4806199 4223 -0.28 41.95 7400 |-32.05| peak
4 4806199 3928 -0.28 39.00 54.00 |-1500| AVG

Fage: 1

hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 26 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6156 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:40:01
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
100.0  dBuV/m
limit1: —
90
80
70
60
50
40
30
20.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2407 889 87 56 =745 8011 11400 |-33 88| peak
2 2402.889| 8545 -7 .45 78.00 9400 |-16.00| AVG
3 4805929 4090 -0.28 40.62 7400 |-33.38| peak
4 4805929 3808 -0.28 37.80 54.00 |-1620| AVG

Fage: 1

hitpffnnnive atc-lab.com




Produkte
Products

Appendix 1

17022545 001
Page 27 of 80

@

ACCURATE TECHNOLOGY CO., LTD.

F1 EBldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen F R China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job

Mo pei #6159

Standard: FCC Class 15C 3M Radiated

Polarization:
Power Source:

YVertical

DC4.5Y

Testitem: Radiation Test Date: 2011/10/02

Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:12:59

EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
Mode: A2 Distance:  3m

Model:  RF-GUV1202

hanufacturer: ZEMN

Mate:  ANT 2

100.0  dBu¥/m

limit1: —

%0

80

70

60

50

40

o o

20.0 ; ; ; ; ; R N

1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2439910 86 56 -7.36 79.20 11400 |-34 80| peak
2 2439910 24 66 =736 7730 9400 |-1B8T0| AVG
3 4580212 4962 013 4975 T400 |-24.25| peak
4 4880212 AT 4T 013 47 .80 2400 BA0 | AVG

Fage: 1
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Products Page 28 of 80

@

Site: 966 chamber

® ACCURATE TECHNOLOGY CO., LTD.
AT c F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax +86-0755-2600334986

Science & Industry Park Manshan Shenzhen F R China

Job Mo pei #6160 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:23:35
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model:  RF-GUV1202
kanufacturer: ZEN
Mote: AMT 2
1000 dBuV/m
limit1: —
€0
80
70
60
50
40
30 fbfh
20.0 ; ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2439887 9006 -7 36 8270 11400 [-3130]| peak
2 2439887 8306 -7.36 80.70 9400 |-1330| AVG
8] 4380.324| 50438 013 50.61 7400 |-23.39| peak
4 4880324 4797 013 4810 5400 590 | AVG

Fage: 1

hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 29 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6163 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:56:34
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
100.0  dBuV/m
limit1: —
90
80
70
60
50
40
30
20.0 ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2476810 86 39 -7 a7 7902 11400 |-34 98| peak
2 2476.910( 8457 =737 77.20 9400 |-1680| AVG
3 4954 058 4982 048 50.30 74.00 |-2370| peak
4 4954 058 4762 048 4810 54.00 590 | AVG

Fage: 1

hitpffnnnive atc-lab.com
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@

Site: 966 chamber

® ACCURATE TECHNOLOGY CO., LTD.
AT c F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Fax +86-0755-2600334986

Science & Industry Park Manshan Shenzhen F R China

Job Mo pei #6164 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:06:07
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model:  RF-GUV1202
kanufacturer: ZEN
Mote: AMT 2

1000 dBuV/m

limit1: —

€0

80

70

60

50

40

20

20.0 ; ; ; ; R N

1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2476830 8707 -7 ar 7970 11400 [-34 30| peak
2 2476.830( 8507 -7.a7 7770 9400 |-16.30| AVG
8] 4854178 5111 043 51.59 7400 |-2241| peak
4 4954178 4892 0483 4940 5400 460 | AVG

Fage: 1

hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 31 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6343 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 12:55:54
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
20 ....................................................................................
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Page: 1 hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 32 of 80
- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6344 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:01:22
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
Mode: A1 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 2
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 33 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6347 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:17:17
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
20 ....................................................................................
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Page: 1 hitpffnnnive atc-lab.com
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Brodukte 17022545 001
Products Page 34 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6348 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:24:48
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 35 of 80
- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6351 Polarization:  Vertical
Standard: FCC Class 15C 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:40:01
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
Mode: A3 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 2
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com




) e . ®
Appendix 1 - TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 36 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6352 Polarization:  Honzontal
Standard: FCC Class 15C 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 134740
EUT: R ocketfish Wireless Headset R eceiver Engineer Signature: FEI
kode: A3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1
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Test plots of Radiated Emissions, operation mode B&C
Antenna 1

@

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job Mo pel #5241 Polarization:  Honzontal
Standard. RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/02
Tempd CYHum.(%) 24 C/48% Time: 14:56:40
EUT: Rocketfish Wireless Headset System Engineer Signature:  PEI
Wode: B Distance:  3m
i ode| RFE-GUW12072
Manufacturer: ZEN
Mote ANT A

700 dBuW/m

| limit1: —

60

50

40

30

20

10

L i i I : i i [

30,000 40 50 60 70 80 300 400 500 600 70O 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim}| (@B) | HE | em) | @es) | REME
1 184 3115 2220 1599 38.19 4340 -5.31 QaF

Page 1
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Products Page 38 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6242 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:03:18
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7560] 1175 1619 | 2794 4350 |-1556| QF

Fage: 1
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Brodukte 17022545 001
Products Page 39 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6245 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:19:57
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 3180 2205 1599 38 04 4350 -5 46 QaF

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 40 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6246 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:24:41
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7429] 1168 1620 | 2788 4350 |-1562| QP

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 41 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6249 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:37:14
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 3130 ] 1599 38 722 4350 -5 28 QaF

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 42 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6250 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 1542:32
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 1

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7437| 1103 1620 | 2723 4350 |-1627| QP

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 43 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6253 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 155757
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2562 052 5615 591 49 24 FA400 |-2478| peak
2 2562.052] 5591 -65.91 49.00 54.00 500 | AVG

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 44 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6254 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:05:06
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2562 1368 51 30 591 44 39 FA400 |-72961| peak
2 2562136 5061 -65.91 4370 5400 |-1030| AVG

Fage: 1

hitpffnnnive atc-lab.com




) e . ®
Appendix 1 A TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 45 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6257 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:25:51
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26801 544 57 B8 £77 50 96 FA400 |-2304| peak
2 2601544 5652 6572 4980 54.00 <420 AVG

Fage: 1

hitpffnnnive atc-lab.com




) e . ®
Appendix 1 - TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 46 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6258 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:32:13
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
.1 N O S S S
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2801 875 45 24 £77 4157 F400 | -3248| peak
2 2601.675] 47.01 6572 40.29 5400 |-1371] AVG

Fage: 1

hitpffnnnive atc-lab.com




) e . ®
Appendix 1 A TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 47 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6261 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:53:18
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26841 050 55 81 -5 B9 4917 F400 |-24 88| peak
2 2641.050( 5439 -6.69 4770 54.00 B30 | AVG

Fage: 1

hitpffnnnive atc-lab.com




) e . ®
Appendix 1 - TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 48 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6262 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 17:00:29
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26841 008 47 41 -5 B9 4077 FA400 |-33 28| peak
2 2641.008| 4629 -6.69 3960 5400 |-14 40| AVG

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 49 of 80
- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6353 Polarization:  Honzontal
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:53:15
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B.1 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 1
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com
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Products Page 50 of 80
- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6354 Polarization:  Vertical
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 13:59:21
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B.1 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 1
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

e

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6357 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:15:15
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1

hitpffnnnive atc-lab.com
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Products Page 52 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6358 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:21:36
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 1
80.0  dBuV/m
limit1: —
70
60
50
40
30
20 ....................................................................................
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Page: 1 hitpffnnnive atc-lab.com
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Products Page 53 of 80
- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6361 Polarization:  Honzontal
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:38:31
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B3 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 1
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

e

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com
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- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6362 Polarization:  Vertical
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14 44:59
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B3 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 1
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com
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Antenna 2

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290
Fax +86-0755-26503396

Job Mo pel #5243

Wode: B

Manufacturer: ZEN

Standard. RS5-210 3M Radiated

Testitem: Radiation Test

Temp.{ CW¥Hum.(%) 24 C/48%

EUT: Rocketfish Wireless Headset System

Polarization:  Vertical

Date: 2011/10/02
Time: 15:08:5%
Engineer Signatu
Distance:  3m

Model RFE-GUW1202

Fower Source: DC 4.5V

re ANFET

Mote ANT 2

70.0 dBu¥/m

limit1: —

60

50

0

30

20

10

L i i S ) : i i [

30000 40 50 60 70 80 300 400 500 GOO 700 1000.0 MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree

No (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim}| (@B) | HE | em) | @es) | REME
1 202.7449 1123 16.20 2743 4350 (1607 QP

Page 1
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Brodukte 17022545 001
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6244 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:14:40
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 3116 21449 1599 3743 4350 502 QaF

Fage: 1
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6247 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 152849
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 2

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7476| 1133 1620 | 2753 4350 |-1597| QP

Fage: 1

hitpffnnnive atc-lab.com
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6248 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 15:33:56
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 9114 dPAT 1602 3839 4350 -5 11 QaF

Fage: 1

hitpffnnnive atc-lab.com




Appendix 1 A TUVRheinland
=,
oo dukie 17022545 001
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6251 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V

Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 154700
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Madel: RF-GUV1202
kanufacturer: ZEN
Mote: AMT 2

700 dBuV/m

limit1: —

40

50 60 70 380 300 400 500

600 700 1000.0 MHz

30.000
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detect Remark
ho (MHZ) (dBuvim) | [dB) | (dBuvim) |(dBuvim)| dB) | | em) | (eg) | T
1 207 7426| 1208 1620 | 2878 4350 |-1522| QP

Fage: 1

hitpffnnnive atc-lab.com




) e . ®
Appendix 1 A TUVRheinland
puSs—e N
Brodukte 17022545 001
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6252 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 155347
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
700 dBuV/m
limit1: —
60
50
40
30
20
10
0o ; ; . ; ; ; [ R
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 184 3076 2243 1599 3842 4350 -5 08 QaF

Fage: 1

hitpffnnnive atc-lab.com




) e . ®
Appendix 1 - TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 61 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6255 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:11:00
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 25672 040 5127 591 44 35 FA400 |-7984| peak
2 2562.040( 5004 -65.91 4313 5400 |-1087| AVG

Fage: 1
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Products Page 62 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6256 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:18:46
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 2562 118 55 91 591 4900 F400 |-2500| peak
2 2562116 5421 -65.91 47.30 54.00 BT70 | AVG

Fage: 1
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Brodukte 17022545 001
Products Page 63 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6259 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 16:40:34
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26801 831 4770 £77 4095 FA400 |-33072| peak
2 2601631 4652 6572 39.80 5400 |-14 20| AVG

Fage: 1
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6260 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 1647:15
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26801 748 56 23 £77 49 51 FA400 |-24 49| peak
2 2601.746| 5412 6572 4740 54.00 60| AVG

Fage: 1
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Products Page 65 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6263 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 170849
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26841 249 49 59 -5 65 4791 FA400 |-3109] peak
2 2641249 4838 -6 .68 4170 5400 |-12.30| AVG

Fage: 1
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Products Page 66 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6264 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/02
Temp.{ C¥Hum.(%) 24 C/48 % Time: 17:16:48
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
0.0  dBuV/m
limit1: —
80
70
60
50
40
30
20
10.0 ; ; ; ; R N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
1 26841074 5673 -5 B9 50 04 FA400 |-7396| peak
2 2641074 5539 -6.69 4870 54.00 530 | AVG

Fage: 1
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- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6355 Polarization:  Vertical
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:04:39
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B.1 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 2
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank
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- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6356 Polarization:  Honzontal
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:10:58
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B.1 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 2
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank

Page: 1 hitpffnnnive atc-lab.com




) e . ®
Appendix 1 A TUVRheinland
puSs—e N
Brodukte 17022545 001
Products Page 69 of 80
9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6359 Polarization:  Vertical
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:26:15
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
20 ....................................................................................
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6360 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:32:10
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B2 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1
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- ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
AT c F1 Bldg,A Changyuan Mew Material Port Keyuan Rd, Tel:+§6-0755-28503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6363 Polarization:  Vertical
Standard: RS5-210 3M Radiated Fower Source: DC 4.5V
Testitem: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:49:20
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
Mode: B3 Distance:  3m
Model:  RF-GUV1202
hanufacturer: ZEMN
Mate:  ANT 2
800  dBuV/m
limit1: —

{1 S S S S SRS S ——

60

50

40

30

20 ....................................................................................

10.0 :

18000.000 20000 25000.0MHz
No (iﬂrﬁéj (Séiiipng) F(?jgfr (d%is\fi'lrtn) (d|E_3iquiftm) N’I(?jng;n Detector | "CE | CEES | Romank
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Manshan Shenzhen PR China Fep +86-0755-26503386
Job Mo pei #6364 Polarization:  Honzontal
Standard: R5S-210 3M Radiated Power Source: DC 4.5V
Test item: Radiation Test Date: 2011/10/03
Temp.{ C¥Hum.(%) 24 C/48 % Time: 14:55:34
EUT: F oclketfish Wireless Headset System Engineer Signature: FEI
kode: B3 Distance: 3m
Model: RF-GUY1202
kanufacturer: ZEN
Mote: AMT 2
80.0  dBuV/m
limit1: —
70
60
50
40
30
2 S
10.0 :
18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (@Buvim) | @By | (dBuvim) |(oBuvim) | @By | PR | m) | (degy | Rema

Fage: 1
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Test plots of Bandedge
Antenna 1
ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1 Bldg.A,Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R .China Fax +86-0755-26503296
Job Mo pei #6170 Folarization:  Vertical
Standard: FCC Part 15 Band Edge (24G) Power Source: DC 4.5V
Testitem:  Radiation Test Date: 2011510401
Tempd CYHUmM.(%) 24 C/48% Time: 16:40:54
EUT: R ocketfish Wyireless Headset Receiver Engineer Signature:  PEI
W ode: A3 Distance:  3m
todel RF-GUW1202
Manufacturer: ZEM
Note ANT 1
1200  dBu¥/m
limit1: —_—
10 | [ !",'i,l,zf,,,,,,j,
T
a0
80
70
60
50
40
71 X R
200
2460.000 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim}| (@B) | T | em) | es) | RO
1 2483500 5647 Y 49.10 7400 |-24 90| peak
2 2483500 377 -7.37 29.80 54.00 |-24 20| AVG
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@

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290

Fax +86-0755-26503386

Job Mo pei #6165
Standard: FCC Part 15 Band Edge (2. 43)

Polarization Honzontal
DC 4 5Y

Power Source:

Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48% Time: 15:19:38
EUT: R ocketfish Wireless Headset K eceiver Engineer Signature: PEI
Mode: A Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 1
120.0  dBu¥/m
limit1: —
T T N IS it — |
OSSO | VRS —
90
80
70
60
50
40
30
20.0
2310.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
o (MHz) | (@Buvim) | (dB) | (dBuv/m) | (aBuvim) | (aB) | PR | ) | eg) | REMA
1 23390000 5183 -7 .53 4410 74.00 |-2990| peak
2 2390000 3663 -7 .53 2910 54.00 |-24.90| AVG
3 2400.000] 6856 -7 46 §1.10 74.00 |-1290| peak
4 2400000 4548 -7 .46 38.00 54.00 |-16.00] AVG

Fage: 1
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@

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290

Fax +86-0755-26503386

Job Mo pei #6166
Standard: FCC Part 15 Band Edge (2. 43)

Polarization YVeartical

Power Source:

DC4.5Y

Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48% Time: 15:36:28
EUT: R ocketfish Wireless Headset K eceiver Engineer Signature: PEI
Mode: A Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 1
120.0  dBu¥/m
limit1: —
T T N IS it — |
OSSO | VRS —
90
80
70
60
50
40
30
20.0
2310.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
o (MHz) | (@Buvim) | (dB) | (dBuv/m) | (aBuvim) | (aB) | PR | ) | eg) | REMA
1 2390.000] 5513 -7 .53 47 80 7400 |-2640| peak
2 2390000 3673 -7 .53 2920 54.00 |-24.80| AVG
3 2400.000] 6956 -7 46 5210 74.00 |-1190| peak
4 2400000 4548 -7 .46 38.00 54.00 |-16.00] AVG

Fage: 1
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ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290

Fax +86-0755-26503386

Job Mo pei #6169 Polarization:  Horzontal
Standard: FCC Part 15 Band Edge (2. 43) Fower Source: DC 4 5%
Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48% Time: 16:24:37
EUT: R ocketfish Wireless Headset K eceiver Engineer Signature: PEI
Mode: A3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 1
120.0  dBu¥/m
limit1: —
T T H U fimil2 B
O |
O |
80
70
60
50
40
30 | S
20.0
2460.000 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
o (MHz) | (@Buvim) | (dB) | (dBuv/m) | (aBuvim) | (aB) | PR | ) | eg) | REMA
1 2433500 5047 -7 .37 4310 74.00 |-3090| peak
2 2483500 3607 -7.37 2870 54.00 |-2530| AVG

Fage: 1
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Antenna 2
ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1 Bldg.A,Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P R .China Fax +86-0755-26503296
Job Mo pei #6172 Folarization:  Horzontal
Standard: FCC Part 15 Band Edge (24G) Power Source: DC 4.5V
Testitem:  Radiation Test Date: 2011510401
Tempd CYHUmM.(%) 24 C/48% Time: 17:12:48
EUT: R ocketfish Wyireless Headset Receiver Engineer Signature:  PEI
W ode: A3 Distance:  3m

todel RF-GUW1202
Manufacturer: ZEM

Mote ANT 2

1200  dBu¥/m

limit1: —
10 | [ !",'i,l,zf,,,,,,j,
B T o S =T T ST S S S YY1 S eT]
L o T S S YT SIS S (=T=]
80
70
(11
50
40
B0 b S
200
2460.000 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
i (MHz) | @Buvim) | @By | eBuvim) | (aBuvim) | (aB) | PEE | em) | (deg) | ROMA
7 7483500| 5227 | 737 | 44.90 7400 |20 10| peak
7 7433500| 3597 | 757 | 2860 5400 | 2540 AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290

Fax +86-0755-26503386

Job Mo pei #6167 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2. 43) Fower Source: DC 4 5%
Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48% Time: 15:48:41
EUT: R ocketfish Wireless Headset K eceiver Engineer Signature: PEI
Mode: A Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 2
120.0  dBu¥/m
limit1: —
T T N IS it — |
OSSO | VRS —
OSSO | VS ——
80
70
60
50
40
B0 |l b S o
20.0
2310.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
o (MHz) | (@Buvim) | (dB) | (dBuv/m) | (aBuvim) | (aB) | PR | ) | eg) | REMA
1 2390000 5193 -7 .53 4440 74.00 |-2960| peak
2 2390000 3633 -7 .53 28.80 54.00 |-2520| AVG
3 2400.000] 5596 -7 46 4850 74.00 |-2550| peak
4 2400.000( 3708 -7 .46 2960 54.00 |-24 40| AVG

Fage:

1
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ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P R .China

Site: 966 chamber

Tel:+86-0755-26503290

Fax +86-0755-26503386

Job Mo pei #6168
Standard: FCC Part 15 Band Edge (2. 43)

Polarization Honzontal
DC 4 5Y

Power Source:

Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48% Time: 16:07:15
EUT: R ocketfish Wireless Headset K eceiver Engineer Signature: PEI
Mode: A Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 2
120.0  dBu¥/m
limit1: —
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Freq. Reading Factor Result Limit  |Margin Height | Degree
o (MHz) | (@Buvim) | (dB) | (dBuv/m) | (aBuvim) | (aB) | PR | ) | eg) | REMA
1 2390000 5143 -7 .53 4330 74.00 |-3010| peak
2 2390000 3643 -7 .53 28.90 54.00 |-2510| AVG
3 2400.000] 5936 -7 46 51.90 74.00 |-22.10| peak
4 2400.000| 3866 -7 .46 31.20 54.00 |-22.80| AVG

Fage: 1
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Products Page 80 of 80
¢ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1.Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Manshan Shenzhen PR .China Fen +86-0755-26503396
Job Mo pei #6171 Polarization:  Vertical
Standard: FCC Part 15 Band Edge (2. 43) Fower Source: DC 4 5%

Test item: Radiation Test Date: 2011/10/01
Temp.{ C¥Hum.(%) 24 C/48% Time: 16:55:23
EUT: R ocketfish Wireless Headset K eceiver Engineer Signature: PEI
Mode: A3 Distance: 3m
Model:  RF-GUY1202
Manufacturer: ZEN
Mote:  ANT 2
120.0  dBu¥/m
limit1: —
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Freq. Reading Factor Result Limit  |Margin Height | Degree
o (MHz) | (@Buvim) | (dB) | (dBuv/m) | (aBuvim) | (aB) | PR | ) | eg) | REMA
1 2433500( 5427 -7 .37 46.90 74.00 |-27.10| peak
2 2483500 3607 -7.37 2870 54.00 |-2530| AVG

Fage: 1
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